
ATD-7237
Heavy-Duty Truck/Tractor Tire Wheel Dolly

Owner’s Manual

ATD7237_rev_0223Made in China to ATD Tools, Inc. Specifications
Visit us at www.atdtools.com

Features: Specifications:



Save these instructions.   safet , read, understand and follow the information contained within. The owner 
and operator should have an  of this product and safe  procedures   to use 
this product. Instructions and  information should   in the operator’s native   use of 
this product is authorized.  certain that the operator  understands the inherent  associated 
with the use and misuse of the product. If    as to the safe and proper use of this product as outlined 

Inspect before each use.  Do not use if there are ro en, t, cra ed or otherwise dam  parts (inc  s). 
If the  operates , discontinue use until inspected  a service center. Owners and operators
of this t shall  aware that the use of this t ma   special t  and . 

    or   replaced with  authorized replacements onl .   that 
. 

PRODUCT DESCRIPTION

READ THIS MANUAL AND FOLLOW ALL SAFETY RULES AND OPERATING INSTRUCTIONS BEFORE USING THIS PRODUCT

SAFETY

DANGER

.

WARNING

  in the technical specifications on the cover of this manual.

 The 
  DO NOT

  could tip out.

 DO NOT

  loosened.
.

DANGER
WARNING
IMPORTANT



IMPORTANT

 The operator must understand how this 

.
 Keep the  clean all the times.

OPERATING INSTRUCTIONS

USING THE HEAVY-DUTY Truck/Tractor TIRE WHEEL DOLLY TO REMOVE A WHEEL

 

WARNING!

 

IMPORTANT

.

    to move the .

UNLOADING THE DUAL WHEEL DOLLY

 
REFILLING THE HYDRAULIC OIL

Figure 1

1 2

3

4

5

6

9

12

10 118 7

2



3

1

2

3

4

5

6
7

8
9

1011
1213

14
1617

1819
20

21

22
23

24

25
26

27

28

29

30

31

32

33

34
35

36

37
38

394041

31

23

21

22

23 24

23

29

30

5

2
2823

23

6

6

12

10
11 1212

16

15

3

4

         REPLACEMENT PARTS
 all components of this product are replacement items,  are illustrated as a convenient reference for position in

the     parts,  model  part  and description.  



ITEM# ORDERING PART# DESCRIPTION QTY ITEM# ORDERING PART# DESCRIPTION QTY
1 PRT7237-01 RIGHT FRAME 1 22 PRT7237-21-22 ROLLER ASSEMBLY (21, 22) 2
2 PRT7237-02 NON-LOCKING CASTER ASSEMBLY (PAIR) (2, 3, 4) 2 23 PRT7237-HK PIN 6
3 PRT7237-HK 10 WASHER 16 24 PRT7237-24 ROLLER ROD 2
4 PRT7237-HK M10X15 BOLT 16 25 PRT7237-25 SHAFT 1
5 PRT7237-05 LOCKING CASTER ASSEMBLY (PAIR) (5, 3, 4) 2 26 PRT7237-HK SPRING 1
6 PRT7237-HK 8 SPLIT WASHER 3 27 PRT7237-HK 5X20 PIN 1
7 PRT7237-07 LINKAGE 1 28 PRT7237-28 FIXED PIN 2
8 PRT7237-HK PIN 1 29 PRT7237-29-30 HANDLE ASSEMBLY (29, 30) 2
9 PRT7237-09 HANDLE SOCKET 1 30 PRT7237-29-30 HANDLE ASSEMBLY (29, 30) 2

10 PRT7237-HK LINK PIN 2 31 PRT7237-31 ADJUSTABLE HANDLE 2
11 PRT7237-HK M12X25 BOLT 2 32 PRT7237-32 SUPPORT ARM 1
12 PRT7237-HK M8X25 BOLT 4 33 PRT7237-33 EXTENSION TUBE 1
13 PRT7237-HK 8 WASHER 4 34 PRT7237-HK M16 LOCKNUT 1
14 PRT7237-14 RIGHT SIDE PLATE 1 35 PRT7237-35 NYLON WHEEL 1
15 PRT7237-15 HYDRAULIC PUMP 1 36 PRT7237-36 CLAMP SUPPORT ARM 1
16 PRT7237-HK M8X8 SCREW 2 37 PRT7237-37 LOCK ARM 1
17 PRT7237-17 PEDAL PARTS 1 38 PRT7237-38 ROTARY KNOB 1
18 PRT7237-HK 6 WASHER 1 39 PRT7237-39 LEFT FRAME 1
19 PRT7237-HK 6 SPRING WASHER 1 40 PRT7237-HK 14 WASHER 1
20 PRT7237-HK M6X15 SCREW 1 41 PRT7237-HK M14 NUT 1
21 PRT7237-21 ROLLER 8

*HARDWARE KIT INCLUDES:  3, 4, 6, 8, 10, 11, 12, 13, 16, 18, 19, 20, 23, 26, 27, 34, 40 & 41



WARRANTY
 1 YEAR LIMITED WARRANTY  

 
 

   
 

THIS WARRANTY AND CONFIRMED RECEIPT(S) SHOULD BE RETAINED BY THE CUSTOMER AT ALL TIMES     

 
 _______________________________________  

 
  ________________________________________  

 
  

 

 

Some states’ laws do not allow limited durations on certain implied warranties and some states’ laws do not allow limitations on 

 

 

  
 
 
 
 
 
 
 
 
 
 
 

 


